
 

 

 

MARCH 2020 

PREPARED FOR: 

American Valley 
Community Services District 

900 Spanish Creek Road 
Quincy, CA 95971 

American Valley 
Wastewater Treatment Plant 
and Effluent Disposal Project 

FINAL 
ENVIRONMENTAL CHECKLIST AND ADDENDUM 





 

19010096.01 

American Valley Wastewater Treatment Plant and 
Effluent Disposal Project 

 
Final Environmental Checklist and Addendum 

Prepared for: 

American Valley Community Services District 
900 Spanish Creek Road 

Quincy, CA 95971 
Contact:  

Jim Doohan, AVCSD General Manager  
(530) 283-0836 

Prepared by: 

 

Ascent Environmental, Inc. 
455 Capitol Mall, Suite 300 

Sacramento, California 95814 
Contact: 

Andrea L. Shephard 
[...]
proprietary Aero-Mod system. This system includes four separate treatment trains each containing first and 
second stage aeration, clarification, and aerobic digestion processes. 

 Chemical Storage and Feed Facility Improvements: 

 Construct new sodium hypochlorite and sodium bisulfite storage tanks with secondary containment, 
chemical metering pumps, and appurtenances. 

 Chlorine Contact Basin Improvements: 

 Replace the existing Parshall flume.  

 Blower and Electrical Building: 

 Construct a new building housing switchgear, motor control center, and drives for the new facilities as well as 
four aeration blowers which will supply air to the new secondary treatment process. 

 Emergency Equalization Basin: 

 Repurpose an existing sludge settling lagoon for use as an emergency equalization basin including 
installation of inlet and outlet piping and a drain pump station. 

 Solids Dewatering Facility: 

 Construct a sludge dewatering facility consisting of a building containing a screw press for dewatering of 
aerobically digested sludge, polymer storage and feed facility, flow meters, sludge conveyor, and monorail. 
This facility would also include a paved uncovered sludge storage area and a concrete lined sludge storage 
lagoon. 



Ascent Environmental  Project Description 

American Valley Community Services District 
American Valley Wastewater Treatment Plant and Effluent Disposal Project Environmental Checklist and Addendum 3-5 

 
Source: Adapted by Ascent Environmental in 2019 

Figure 3-3 Proposed Near-term Improvements 





Ascent Environmental  Project Description 

American Valley Community Services District 
American Valley Wastewater Treatment Plant and Effluent Disposal Project Environmental Checklist and Addendum 3-7 

 Sludge Transfer Pump Station: 

 Construct a sludge transfer pump station consisting of two sludge pumps to transfer sludge from the aerobic 
digesters or sludge lagoon to the solids dewatering facility. 

 Plant Drain Pump Station: 

 Construct a sludge drain pump station to pump site storm water or emergency equalized flow from the 
emergency equalization basin to the head of the treatment process. 

 Electrical Power Supply System: 

 Expand power supply and standby power system to provide power distribution to the new facilities. 

 Install a new standby generator in waterproof, sound attenuated enclosure. 

 Instrumentation: 

 Expand and upgrade existing instrumentation and control systems. The existing instrumentation system will 
be upgraded to a new operating system and incorporate an additional distributed programmable logic 
controller that provides control and transmits plant status, alarms and control information to a central 
location.  

 Site Demolition: 

 After successful commissioning of new treatment process facilities, demolish or abandon in place existing 
facilities including the RBCs, grit chamber, and other equipment. 

OUTFALL PIPELINE 
Approximately 2,200 linear feet of new 30-inch diameter HDPE pipe would be installed below ground diagonally from 
the irrigation pond across the existing emergency storage pond to the existing outlet structure at the northeast 
interior corner of the emergency storage pond. No modifications to the existing outfall structure along Spanish Creek 
on the north side of the berm surrounding the emergency storage pond would be required.  

3.3.2 Proposed Future Physical Improvements 

LAND DISPOSAL IMPROVEMENTS 
In the event that Leonhardt Ranch pastures are no longer available for treated effluent disposal, the AVCSD’s existing 
80 acres of pasture, or the improved land disposal area, would be maximized for effluent disposal (see Figure 3-4). 
Specific improvements would include: 

 Recontouring of the site and installation of a series of berms in the improved land disposal area. 

 Installation of irrigation pipeline from the new treatment facility to the improved land disposal area. 

 Installation of run-off return pipeline from the improved land disposal area, back to the new treatment facility. 

 Construction of effluent return ditches to collect and deliver excess effluent from the improved land disposal area 
to the new treatment facility. 

 Construction of one lift station and two pump stations to push water back and forth between the new treatment 
facility and the improved land disposal area. 



Project Description  Ascent Environmental 

 American Valley Community Services District 
3-8 American Valley Wastewater Treatment Plant and Effluent Disposal Project Environmental Checklist and Addendum 

SOLAR POWER GENERATION 
PV panels may be installed on AVCSD-owned lands just southwest of the WWTP. The solar PV panels would cover 
approximately 2.5 acres and likely generate up to 300 kW of power once operational. In addition to the solar PV 
panels, inverters, and related electrical equipment (e.g., electrical line, circuit breakers) would be installed. The solar 
PV panels would be non-reflective and would convert sunlight directly into electricity. Although the exact site design 
and layout of the solar PV panels is yet to be determined, the panels would be mounted in uniform rows on steel 
piers and are not expected to exceed 12 feet tall. The panels would be south-facing, and would either be fixed in a 
tilted position and oriented to maximize absorption of sunlight, or alternatively, would be integrated with a single-
axis, horizontal solar tracking system configured to optimize energy production by following the path of the sun 
throughout the day. An equipment pad containing inverters and a switchgear would be connected to the solar PV 
panels via underground polyvinyl chloride conduits. The equipment pad would be connected via an overhead or 
underground electrical line to a nearby Plumas-Sierra Rural Electric Cooperative transformer. 

FILTRATION AND DISINFECTION BUILDING 
A new filtration and disinfection building may be constructed at the location of the current RBC building. The RBC 
building would be decommissioned and demolished. Secondary effluent treatment would shift from chlorine 
disinfection to filtration and UV treatment, as described below.  

Filtration 
Clarified effluent would travel to one of two cloth disk filters for further removal of total suspended solids. Each of 
these filters consists of a water-filled, above-ground basin containing a vertical shaft. Several filter disks are located 
along the horizontal shaft and each disk is comprised of six sectors covered with a cloth filter media. Secondary 
effluent enters the basin through an inlet pipe and fills the tank. The hydraulic head in the basin forces water through 
the disk filters. This water is filtered by the cloth media as it passes to the interior of each disk. As the filters become 
clogged with captured particles, the filter rate slows and a backwash is initiated. A fixed suction head, or backwash 
shoe, is located on each disk. During a backwash cycle, the disks begin to rotate and a backwash pump pulls filtered 
water from the interior of the disk through the filter cloth and out the backwash shoe. Particulates trapped within the 
cloth media are removed by the reversed flow. This type of filter would not require the entire filter to shutdown to 
perform a backwash. An enclosure over the filter would help to protect the filter from the environment and limit the 
amount of algal growth. 

Ultraviolet Disinfection 
Filtered effluent would be received by one of six UV vessels. Each of the UV vessels would contain 72 UV lamps. The 
UV vessels would be within the same building as the disk filters to reduce exposure to the environment. Ideally, 
disinfected effluent leaving the UV system can gravity flow to Spanish Creek provided dilutions ratios are met. 
However, it may be necessary to pump treated effluent if headloss in the effluent pipeline is too large. The need for 
pumping is difficult to determine without knowing the exact equipment to be utilized and pipeline alignments. As 
such, further investigation of pumping requirements would be required during the design phase. Alternatively, 
effluent could be pumped to the AVCSD-owned pastures. 

3.3.3 Proposed Project Operations 
With implementation of the proposed improvements, the capacity of the WWTP would be maintained to 
accommodate an average dry weather flow of up to 1.25 million gallons per day (MGD) and peak wet weather flows 
of up to 4.9 MGD. Hydraulically the facility will be able to accommodate peak hourly flows of 6.5 MGD. This capacity 
accommodates anticipated future growth through 2035. 



Ascent Environmental  Project Description 

American Valley Community Services District 
American Valley Wastewater Treatment Plant and Effluent Disposal Project Environmental Checklist and Addendum 3-9 

 
Source: Adapted by Ascent Environmental in 2019 

Figure 3-4 Proposed Future Work 





Ascent Environmental  Project Description 

American Valley Community Services District 
American Valley Wastewater Treatment Plant and Effluent Disposal Project Environmental Checklist and Addendum 3-11 

The new treatment facility would employ an Aero-Mod SEQUOX Plus® facility. This process uses microorganisms to 
feed on organic constituents in the wastewater, providing both nitrification and denitrification, producing a high-
quality effluent with low effluent nitrogen and ammonia. The system includes concrete common-wall construction to 
form four parallel treatment trains, each consisting of an anoxic selector, aeration basin, aerobic digester, and clarifier. 
The new treatment and discharge processes would include the following steps: 

COLLECTION 
The existing collection system would not change with implementation of the proposed improvements. 

SCREENINGS AND GRIT REMOVAL FACILITY 
Influent from the collection system would be pumped by existing offsite lift stations to the new screenings and grit 
removal facility, where it would pass through a self-cleaning mechanical climber bar screen to remove debris larger 
than ¼-inch. Screenings would be deposited in a screenings washer/compactor for removal of organic material and 
compaction prior to discharge into a dumpster for disposal. If the mechanical bar screen is out of service or its 
capacity is exceeded, a bypass channel through a ½-inch manual bar screen is provided for removal of large debris. 
Screened effluent would gravity-flow to the new grit removal facility where it passes through a stacked-tray grit 
removal tank. Grit from this system is transferred to a grit washer which removes organic material and conveys the 
“clean” grit to a dumpster. From the grit removal facility, the effluent flows to the Aero-Mod process. 

An equalization basin would be provided to capture peak flows in excess of the new treatment system’s peak design 
flow of 4.9 MGD. This excess flow would be diverted to the equalization basin through a passive overflow weir and 
metered back into the treatment system when flows decrease below the treatment system’s peak design flow.  

SETTLING, DENITRIFICATION, AND MIXING 
Screened influent would exit the screenings and grit removal facility and first enter an anoxic selector that would 
promote bacterial growth while returning nitrate to the front of the treatment process for denitrification. To 
accomplish this, influent would be mixed with return activated sludge (sludge particles produced in the aeration 
basins) from the four clarifiers. A wall-mounted coarse-bubble aeration system would deliver large quantities of 
oxygen to provide mixing and keep solids in suspension. 

STAGE 1 AERATION 
Effluent from each of the two anoxic selectors would be diverted to the four stage 1 aeration basins where the 
biological reactions would occur. A wall-mounted fine-bubble aeration system would provide continuous mixing and 
dissolved oxygen for biochemical oxygen demand consumption, ammonification, and nitrification. 

DIGESTERS 
A portion of the mixed liquor (the concentration of suspended solids) formed in the stage 1 aeration basins would be 
transferred to one of the four aerobic digesters by air-lift pumps as waste activated sludge (excess sludge particles 
not returned to the anoxic selector). A wall mounted aeration system would provide aeration and mixing to the 
digester sludge. Digester supernatant (a relatively clear liquid that is removed from settled sludge) would travel over 
a weir into the Stage 2 aeration basins. 

The sludge retained in the digesters would settle to the bottom and undergo stabilization for an average of 60 days 
before conveyance to the dewatering facility. 



Project Description  Ascent Environmental 

 American Valley Community Services District 
3-12 American Valley Wastewater Treatment Plant and Effluent Disposal Project Environmental Checklist and Addendum 

STAGE 2 AERATION 
Remaining effluent from the stage 1 aeration basins would pass to the stage 2 aeration basins through blockouts in 
the interior walls. Similar to stage 1, a wall-mounted course-bubble aeration system would provide sequenced 
aeration that would allow for simultaneous nitrification and denitrification. 

CLARIFICATION 
Stage 2 effluent would be drawn from the surface of the aeration basins through outlet screens and dispersed along 
the bottom of one of four clarifiers. An air-lift pump would remove sludge at timed intervals from eight stationary 
suction hoods. Some sludge would be returned as return activated sludge to the anoxic selector. Clarified effluent (in 
which solids have settled and are separated from treated wastewater) would exit the clarifier through submerged 
effluent weirs. These weirs would allow the effluent flow to be regulated so that surges in influent flow could be 
absorbed by utilizing the clarifiers as retention basins. 

DISINFECTION 
Clarified effluent would gravity flow to the two existing chlorine contact basins where sodium hypochlorite would be 
dosed for disinfection followed by sodium bisulfite for dechlorination prior to discharging effluent.  

Disinfected effluent leaving the chlorine contact basin can gravity flow through the new outfall pipeline to the outlet 
structure and Spanish Creek diffuser provided dilution ratios are met. Alternatively, effluent could gravity flow to the 
existing irrigation pond and to the AVCSD-owned pastures for irrigation. 

SLUDGE PROCESSING AND DISPOSAL 
The sludge retained in the digesters undergoes stabilization for 60 days before conveyance to the new sludge 
dewatering facility in order to achieve a Class B biosolids designation. The dewatering facility would include a screw 
press for dewatering digested sludge to approximately 15 percent solids content. From there, dewatered sludge 
would be conveyed to a paved sludge drying area for further drying prior to being off-hauled for landfill disposal. A 
concrete lined sludge storage lagoon would also be provided to store digested sludge during winter months, thereby 
minimizing hauling costs. 

The dewatering facility would be enclosed in a separate building to protect equipment and electrical/control facilities. 
The facility would consist of a polymer blending system, screw press, conveyor, and monorail. The addition of 
polymer would be required to achieve optimal solids concentrations. Filtrate from the sludge would be returned to 
the screenings and grit removal facility for further treatment. The dewatering facility would be required to run 
approximately six hours each day during the summer months. Sludge would be weighed on a scale and then hauled 
to a landfill during the summer.  

A sludge pumping station would allow pumping of digested sludge from either the Aero-Mod aerobic digesters or 
from the sludge storage lagoon to the dewatering facility for processing. 

TREATED EFFLUENT DISCHARGE 
With implementation of the proposed improvements to the treatment facility and given that the 2016 NPDES permit’s 
discharge requirements are met, treated effluent could be discharged to Spanish Creek year-round. However, as 
described in the 2017 IS/MND, the AVCSD intends to continue its existing discharge practices, where effluent would 
be discharged to approximately 223 acres of AVCSD and Leonhardt Ranch-owned pastures. Regardless of disposal 
methods, the volume of treated effluent would not increase beyond the existing treatment capacity of 1.25 MGD. 

In the event that Leonhardt Ranch pastures are no longer available for treated effluent disposal, the AVCSD would 
still have the option to discharge to AVCSD-owned pastures. If the pastures are improved in the future, the effluent 



Ascent Environmental  Project Description 

American Valley Community Services District 
American Valley Wastewater Treatment Plant and Effluent Disposal Project Environmental Checklist and Addendum 3-13 

from the WWTP would be conveyed to the improved land disposal area via a new irrigation pump. The effluent 
would then be sent through a series of pipelines to flood irrigate different sections of the approximately 80 acres of 
land. The improved land disposal area would be partitioned off into “cells” by a system of berms. In addition, the cells 
would be graded so that excess effluent would drain towards the effluent return ditches. The cells would receive 
equal volumes of effluent. Excess effluent would be directed to an effluent return ditch that would return the effluent 
back to the screenings and grit removal facility via pump stations. 

The new effluent pipeline from the treatment facility to the Spanish Creek outfall would result in more efficient water 
conveyance because effluent would be discharged through a gravity-fed pipeline instead of being held in the 
emergency storage pond where water exits the pond into Spanish Creek during high flows only. 

Flows in excess of the daily peak design capacity (4.9 MGD) would be held in the emergency equalization basin and 
slowly metered back into the treatment plant when flows decrease.  

The existing irrigation pond would continue to be used in its current manner and would not be impacted by the 
project. 

3.3.4 Construction Considerations 

DEMOLITION AND ABANDONMENT 
Existing WWTP infrastructure such as the biological contactors would be partially demolished and abandoned once 
the new WWTP facility is operational. Mechanical and electrical equipment would be demolished and removed from 
the site. Concrete structures would be abandoned in place. Sumps or tankage in the abandoned facilities would be 
covered or filled with concrete to prevent stagnant water from accumulating. Solids contained in the existing sludge 
settling lagoons would be removed prior to demolition or new construction. Any soil spoils generated during 
construction would be placed in the abandoned emergency storage pond as loose fill. Remaining areas in the 
emergency storage pond would be allowed to be naturally inundated by rain and snowmelt. 

CONSTRUCTION ACTIVITIES 
Haul trucks would use Spanish Creek Road for near-term work. Staging areas within the project boundary could 
include a location west of Spanish Creek Road, south of the WWTP facility; a location east of Spanish Creek Road, 
south of the WWTP facility; and another location within the emergency storage pond during the summer months (see 
Figure 3-3). A county-owned off-site staging area is also being considered as a potential staging area. Additional 
paved areas within the WWTP facility could also be used for staging.  

An entrance road would be widened south of the WWTP facility; the paved road would extend east from Spanish 
Creek Road to provide improved turning radius and access to the newly constructed blower and electrical building 
and the screenings and grit removal facility. A gate would be located at the intersection of the new entrance road 
and Spanish Creek Road. An unimproved ranch road from Quincy Junction Road to the WWTP may be used to 
facilitate future construction activities. This road may require some rough grading and gravelling depending on the 